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Index No.

Part No.
11300117

11400401A1 ............
JDP20-102A............
JDP20-102B.............
TS-1525021 ............
TS-1523041 ............
TS-1492041 ............

11400607
10600702
10600802
10600902
11501003

JDP20-111 ..............
TS-0071031 ............

10901402

TS-0561011 ............

11401601
10601702

2658MZDU36 ..........

10601901
11302119
11402207
11402311

TS-2276081 ............

11302522

TS-1525021 ............

10602701

TS-1534042 ............

11502901
10603002

TS-1490021 ............

11503212
10903302
11403437

TS-0720111 ............
TS-1540081 ............

10603704
11303812

2536MBE611...........
10604303A1 ............

10604505
13105102

11404903A2............

11305107

TS-0561052 ............

10605403

TS-1540071 ............

11305616
11405704
11305801

BB-6206Z7..............
2003A02906............

BB-6204Z
11406202
11406302

Description Size Qty

Base JDP-20MF ... 1
Column & Holder Assembly (Index 2A, 2B)......... @85mMmM.........ei 1
COlUMIN < e 1
[ (0] (o 1= PP 1
Socket Set SCrew ..o MAOX12. oo 1
Socket Set SCrew ..o MBX12...ooeiiee 1
Hex Cap SCrew ........ccoeveiiiiiiiiiiiiieeeee e M12x40 ..o 4
BracCKet .. ..o 1
PINION GEAT ... ... 1
GEar Saft ... 1
WO PiNION. ..
Crank Handle ... ... 1
PanHead Screw........cooooiiii e, MBXE ..o 2
Hex Cap SCrew ........o.coeveiiiiiiieiiiiiieeeee e 5/8"-11x2” ... 1
LOCatOr PN ... 1
HexX NUL. ... 1/47-20 oo 1
ANGIE SCAIE ... .ooeiiiiii e 1
Centering SCale.........ooiiii i 1
DriVe SCIreW.. ..o @2.3x5mm ................ 8
Column Lock Handle. ..., 1
WOIK TabIE. ... e 1
RACK .. e 1
RACK RiNG ..o 1
Socket Set SCrew .....c.oveiei e MBX8 ... 1
HeEaA . ... e 1
Socket Set SCrew ..o MAOX12. oo 2
Lamp SOCKEE ..o 1
Pan Head SCrew.........coovoeieiiiee e, MEBX12....oeeiiiia 2
Handle Shifter ... 1
CAM e 1
Hex Cap SCrew ........oooviiiiiiiiiiiieeeee e M8BX16..........cceeneen. 1
Slide Bar (right) ........ooii e 1
Slide Bar Bolt ........c.ooeieie e M10X40 ..o, 2
MOTOr BASE..... oo 1
Lock Washer .........coooieiiiii e V2 2
HeX NUL. ..o MA2 2
HUD e 1
Feld SNaft ..o 1
Spring Pin ..o @5x16mm ................. 1
Handle Bar ASSY ........oovii e 3
Shaft COIAr .. ..o 1
S Al ..o 1
Coil SPring & COVE .....ooviiiiieie e 1
SPIING SEAL .....ooeiii e 1
HexX NUL. ... 1/27-20 UNF ............. 12
QUIIE SEE SCrEW ... 1
HexX NUL. ... MO ... 1
QUIIL. 1
RUBbEr Washer ... 1
SPINAIE ... 1
BallBearing.........ocooooiiiii 6206ZZ ... 1
Thrust Bearing ..o 1
BallBearing.........cooooiiiiii 6204Z ... 1
LA = TS 1 1
LOCK NUL . 1



Index No. Part No.

64............ 11406403 ................
65............ 11406508................
66............ BB-6206Z................
67 ... 11406706................
68............ 11406803 ................
69............ 10606902................
70............ 11407019 ................
1. 21015M3J40 ...........
T2A.......... 561709...........ccc......
73 10607303................
4. 8211422651 ............
75 ... C0014170122..........
76...c........ TS-1490041 ............
77 ... TS-1550061 ............
78. ... TS-1540061 ............
79 11037972 ...
80............ 2571MNC109 ..........
81............ TS-1524031 ............
83............ 10608301 ................
84............ TS-1533032 ............
85............ 2807AB08B3 ...........
87 .. 2850AG5A14...........
88............ 11308801 ................
89............ TS-1534042 ............
90A.......... 11309014A1............
92.. ... TS-1534052 ............
95............ 11409511 ................
96............ BB-6202Z7................
98............ 11409803 ................
99............ VB-A32 ...
101.......... 2501MNVN11..........
121.......... TS-2286302 ............
128.......... 2653MBDE15..........
129.......... TS-1504051 ............
130.......... TS-1504061 ............
137 ... 10308846................
138.......... TS-1533042 ............
139.......... 2852U55702............
140.......... 11514001 ................
147 .......... JDP20-1147 ............
149.......... 2536MBE619...........
160.......... 11316902................
162.......... 10216210................
163.......... JDP20-1163 ............
165.......... 11316501 ................
601.......... TS-1533032 ............
602.......... TS-0733041 ............
605.......... 2536MBE623...........
606.......... 2536MBE625...........
607.......... TS-0720091 ............
610.......... TS-2286202 ............
611.......... 11361101 ................
612.......... TS-1540071 ............
613.......... 11361301 ................
614 .......... 13005701 ................
615.......... 13005601 ................
616.......... TS-1504051 ............
617 .......... 11361701 ................

Description Size Qty
SpINdle NUL ... 1
Drive SIEEVE ... 1
BallBearing..........coovniiiiiiiiiie e 6206Z ... 2
(070 | = SRR 1
Retaining RiNG ... 2
Pulley Set NUb ... 1
Spindle PUlley .........ccoooiiiiiiii i 12S A 1
ArDOr MT3xJT4 ... 1
Chuck & ChUCK KEY ... 1
WBAGE .. o 1
Lo} o] PP 1
MOtOr Cable ... .o 1
Hex Cap SCrew .......ooocoeiiiiiiii e MBX25. ..., 4
Flat Washer ... M8, 4
HexX NUL......coo M8...ooi 4
Motor PUlley ..o 1Omm ... 1
Y e 5x6x27 mm ................ 1
Socket Set Screw ..........cooviiiiii i MBX12.. . 1
{1 = 1 T PP 1
Pan Head Screw...........cccooeeiiiiiiiiieeiee e M5X10....oiiiiii, 1
POWEEr COrd .. ... 1
SWIECN .. 1
SWItCH BOX .o 1
Pan Head Screw...........coooeiiiiiiiiiiieeee e MBX12....cooiiiiii, 2
Pulley Cover ASsembly ... 1
Pan Head Screw...........coooieiiiiiiiiiiiee e MBX16.........eeeeeeennnen. 4
Center PUEY ASSY ... 1
BallBearing.........oooovieiiiiiiie e 62027 ... 2
Center Pulley Shaft..........coooiii e 1
Belt. A-32.. i 2
RUbber Washer ...... ..o 4
Pan Head Screw...........coooiiiiiiiiiieiee e MBX30......c.eveeeeinnnn. 2
Tapping SCreW .....c.uiiiiiiieieie e, M4x20..........cccce. 2
Socket Head Cap Screw .........ccocovvveiiieeeennnnn... MBX25........ceeeiiin, 1
Socket Head Cap Screw .........cccooviiieiiieiei. M8X30........ceeeeiieinnen. 2
SWIHCN COVET ... 1
PanHead Screw...........oocoooiiiiiiiiii MBEX12. . 2
BUID SWItCH ... 1
Motor Bar (Ieft) ......coeii e 1
Cover EAQe Strip .. eeeeieeii e 1
SPring Pin ... @825 mm................. 2
Nameplate ... 1
Warning Label ....... ..o 1
MOLOr Label. ... ... 1
Speed Chart. ... 1
Pan Head Screw...........c.oocooiiiiiiiiiie M5X10......ocoeiiii 2
Lock Washer External Tooth.............................. 14" 2
SPring Pin ..o @gex1emm................. 1
Spring Pin ..o @2.5x10 mm............... 1
Lock Washer ...........cooviiiiiiiiiee 38 2
Pan Head Screw...........coooiiiiiiiiieee M6BX20.........ceeeviene. 2
S . 1
HexX NUL.......oooi e M10 .. 1
Scale Bolt. ..o 1
NUE e M16-2.0P................... 2
WaaSKET . ..o 1
Socket Head Cap Screw ..........oooovvviiieeeiininnnnnn. M8X25.....ccoeieii, 1
St RING .o 1



Index No. Part No. Description Size Qty
618.......... 10604505................ RoOUND NUL . . 1
619.......... TS-0720091 ............ LOoCK WaSher ... BI87 1
700.......... TS-152704 .............. HexWrench ... 3mMmM ..o 1
701.......... TS-152706 .............. Hex Wrench ... S5mm..... 1
801.......... 28065558B3............ BUID WV e 1
805.......... 10280501 ................ BUID SHICKET ... 1
903......... 2801ABRF04 ........... Strain Relef ..o 2
817 .......... 28065558B3............ BUID WV e 1
904 .......... JDP20-1904 ............ Strain Relef .. . 1

CxeMa HOAKJIIOYEHU ST

ON / OFF SWITCH

BLACK BLACK

o7 —

WHITE j‘ = WHITE

—

GREEN GREEN
d od

®

GROUND

STARTING CAPACITOR

400MFD 125 VAC

w
N

WHITE

J (N

7

LAMP SWITCH

\_ BLACK BLACK

o

BLACK WHITE
\ i

LAMP

BLACK

GREEN —O



